Code | QTY BILL OF MATERIALS ITEM #
?EN%RALkNOTES‘ . 4 with the FLEAT A | 1 | IMPACT HEAD F3000
Lenath of need . reakaway posts are required wi e . — ;
g End payment for installation (ea.) 2. All bolts, nuts, cable assemblies, cable B 1 W—BEAM END SECTION’, 12 GA, 12.5 FS1303
anchors and bearing plates shall be galvanized. C | 2 | W-BEAM, 12 GA, 125 G1203
3. The soil tubes shall not protrude more than D 2 | FOUNDATION SOIL TUBE, 6” x 8" x 6'—0" E731
4" above ground (measured along a 5’ cord). E 1 | PIPE SLEEVE £740
trqfﬁc side Site grading may be necessary to meet this ~ ~ ~
|]f| requirement. F 1 BEARING PLATE, 8” x 8" x 5/8 E750
I ] 4. The soil tubes may be driven with an G 1 | CABLE ANCHOR BOX S760
37'—6” STRAIGHT FLARE opproved driving head. Soil tubes should not be H 1 BCT CABLE ANCHOR ASSEMBLY E770
driven with the post in the tube. If the tubes are ) 1 | GROUND STRUT 780
placed in drilled holes, the backfill material must ~ " -
PLAN be satisfactorily compacted to prevent settlement. K | 2 | 55" x 75" x 45" WOOD POSTS P650
5. When rock is encountered during excavation, L 5 | 8" x 8" x 6'=0" WOOD CRT POST P671
a 12 DiG. pOSt hO|e, 20” intO the rOCk mGy be M 5 6" X 8" X 14" TlMBER BLOCKOUT P675
used if approved by the engineer. Granular
Standard material will be placed in the bottom of the hole HARDWARE
- @ - @ @ R @ @ Ime posts approx. 2.5” deep to provide drainage. The sail a | 24| 5/8" Dia. x 1 1/4" SPLICE BOLT B580122
6 -3 6 -3 6 -3 tubes will be field cut to length, placed in the b 2 | 5/8” Dia. x 7 1/2" HEX BOLT B580754
hole and backfilled with adequately compacted c 2 | 5/8" Dia. x 10" HEX BOLT 5581004
material excavated from the hole. 5 /8" Di - 10" H.GR. BOLT (Post 2 onl
6. The breakaway cable assembly must be taut. d | 1|5 o x 17 e (Post 2 only) B581002
. - A locking device, (vice—grips or channel—lock e | 5 | 5/8" Dia. x 18" H.G.R. BOLT (Posts 3-7) B581802
= = pliers) should be used to prevent the cable from f | 34 | 5/8” Dia. H.G.R. NUT NO50
_— AC SURFACE ’;mstlrnhg whend tt;?htimntg m;ts.ld o "t " 4 g | 10 | H.GR. WASHER WO50
. e woo ockouts shou e "toe—naile o "
the wood posts to prevent them from turning h 2 | 1 ANCHOR CABLE HEX NUT N100
when the wood shrinks. j | 2 | 17 ANCHOR CABLE WASHER W100
8. Guardrail splices shall be lapped in the k 2 | 3/8" x 3" LAG SCREW E350
Rail not attached a(8). f(8) direction of adjacent traffic. | | & | CABLE ANCHOR BOX SHOULDER BOLTS SB58A
at post m 8 1/2” A325 STRUCTURAL NUTS NOS5A
n 16 [ 1 1/16” OD X 9/16” ID A325 STR. WASHER WOS50A
ELEVATION
c, f 2
9(2) K @ f, g (under nut only) ;@D
! A h — E \
S X f, under nut onl
D H ®\ y/C o ) — 15nin
¢, f, 9(2) 0.5 min-I- —-0.5%min

EINE

—

ASPHALT SURFACE

AN |

D

See Leaveout Detail

FRONT OF SYSTEM

— %1/k2" LEAVEOUT DETAIL
reakaway .
FRONT VIEW OF POST 1  SIDE VIEW OF POST 1 @ orect Leaveout Requirement:
For posts 3 through 7, leaveouts in the asphaltic concrete
pavement, as shown in Section B—B and LEAVEOUT DETAIL, around
guardrail posts shall be provided where the asphalt thickness
SECTION B-—B exceeds 1.5” nominal (2" max) and where the asphalt extends more

ON

typical at Post 3 thru 7
Note: Rail not Bolted at Post 3

than 18” behind the posts.

non—cohesive material as approved by the state.

SECTION A=A

If the FLEAT is installed in concrete,
leaveouts shall be provided as shown for the depth of the concrete.
The leaveouts shall be used at the post locations indicated and the

leaveout material shall consist of a 1—sack grout mix or other

FLARED ENERGY

ABSORBING TERMINAL

Al

IMPACT HEAD CONNECTING DETAIL APPROVED AS NCHRP 350 T3 TERMINAL VIA ADOT FLEAT-350 ASSEMBLY | _
PRODUCT EVALUATION PROGRAM 6/04/2011. Road Systems, Inc.| PAVING INSTALLATION |o06/04/11
Big Spring, TX ame: : : :
THIS DRAWING SUPERCEDES 11/26/02. R e e



hp026
Typewritten Text
APPROVED AS NCHRP 350 T3 TERMINAL VIA ADOT
PRODUCT EVALUATION PROGRAM 6/04/2011.
THIS DRAWING SUPERCEDES 11/26/02.

hp026
Typewritten Text

hp026
Typewritten Text

hp026
Rectangle

hp026
Typewritten Text

hp026
Typewritten Text

hp026
Typewritten Text




